








Key #
1
IA
IB

Sequence of changes
1
2
3

Explanations of symbols (column guidances)

A. KEY #
The key number is to use as reference for locating part number
(s) of illustrated drawing shown in the list. The index number

is given to individual illustrations. The suffix of key number represents
that the part number of the parts changes or modified according
to historical sequence.

B. SPC (Split Part Numbers)
There are part/parts originally with one part number but broken
down into two or more parts and part numbers, due to technical
reasons, which can be easily noticed at the KEY # with alphabet
letters from A to Z. (these parts are combinations of 2 or more
parts in lieu of the original one)

HOW TO USE THIS PARTS LIST

C. CHG (Parts newly added or Modified)
To observe easily the differences between old and new parts list.
If the column CHG is/are with:

A : Parts newly added.
C : Parts modified or chaged.

D. PART NUMBER
Every parts are coded according to its specifications, design and
functions to describe the parts as references. There are parts with
specific colour designed to specific country/countries as requirement,
which can be destinguished after the part number with asterisk
(*) Mark.

WHEN ORDERING REQUIRED COLOUR PARTS, BE SURE TO INDICATE
COLOUR NUMBER OTHERWISE SHALL NOT TAKE ANY RESPON­
sIBILITy AT ANY CIRCUMSTACES.

N

I I~

K L M

0--- 2

$--3

17 20

J

4

II

G

a
a"A

E

[oiL. PAN AND GEAR CASE GROUP I

14

14A

~

oB

r r r r illS "H '" " '"
, ,

" ~ 1

I Fl G. I ' I
uu It ~ II !Illt" ... ." ... ... , . fllIIl

I Ic=::JIll) DB UU Hl .. II '" ., u.u
r rr z ntl nu m , " 1)4' '" , .I1H.•... .I. "Ill r ,

" r , r ",
, r ., , ,

la't" .. r.D' (It ... "I ~(It I r r 10. , , ,,,... .... t .. ., ............c < " r
, ~t.·HI·".O·,1)o·. r ••. Oll·).$1 I OOOOdooooaoooo ,., II OOOClOOOQ OOlllOOO ooooeoo, ">foo.)-GI)0-)11-0" t ..10tr ,

i :~~::~:::d~:::
ooodo 0000000111 0"00-00 0000.00. ">u,)-ooo')Io-oo ,.tll'.Oll ,. .... 0 •• 110 , oooq" "OOOOOOG 000000 o_oooc

; ">4">, ,o"-Jlll· 10 '.'SC11.01l , .... ,
OOO"~$OOGooeo 00000 OQOOOOOO.OOo_c 0000000

">IoIoG'014-IU"-IO 1I0ll.~1"""''''1.I'' " 004» 0000-00000 ooo~ "OOOO$'H OO(H)OO &1>00000

: """O·OUl-1.41-00 OIUIIII'.U/HIIO.'H ,
::::~::::~::::

eo~ 0;'0000041 oooooe 0000"0
".">0040-6.4' 10 011011111"'."11"'.1.101')1 ,

.::01: :::::: ::::: ::::::, 'U">'-"•• ·a2J-Oo
~ :~::~: ~:..,;

, &0<10 OOO&qoooo l"OA\,. ').4').0-0,0111-10 , , 0_0 001>0000&0 I)OO~ ",0000.0. IXlGOOO 0000000 1\...., ~4~G· 0 CO· 11l- 1>0 t'~I(T _tl.al t.:'1 , 0000 OOOoqoooo OOO~ OlllCfOOOCl 000<F0 0000000 l: ... \
,. 'lo.. 'loO-040-121·'lo0 (,4}.1(I.tl .. O '.}.I , , 0000 ooooqoooo o~:±: 00_0..00 000_0 00000011' llll... 'lo(l.~I-11I!I ·'1) - 0.0 Jelrllll>C.D$41'.' r 0&00 roOOOqooOO ooc~ 0000000111 1lI00GOO 0000000

" ~I.'O- 0 40- ~1) -~. t,1I}.11' _ 1I01ll}.t.~ , 000-0 OOOO~OOOO 0011 000000-00 OOOCOOO 0000000

" ').G.G.7-'I/t-4l-0-tO (D'-Ill.""/' :l-IIU' , /tooo ~~oo "00 :::: ::4::::: ::::: ::::::" H-'o-tlo-12G-I>O "01"/"'.1 , 1000 0-4100 00"

" '\.1>4' II) ·1~O-OO }.1.D.t.OIl , 0000 000000000 &&<l00 OOOOOOOGI 000000 000000.0 ......~". '\.11.6.)-001'1"2'00 SI"l.Ott. , . 0000 o_OGOOOO :::4: :::::::: :::::: :::~~:
••• \1

" ...e.G.0· &10, e.0~- 00 1l0lt/. au'\. , 0000 00'0'000000.. \u.a·;l.IU"-)O 1I0\'.3.1"S/. r 0000 000000000 "oq-o ~:~~ onooo OC>ClOOOO... "'lI-"o D.:4 DO" Ie IIHt_~I'}./lltil • , . 0000 Ooo~oooo eooqo 00 Ofll1>Q oooQOe O~OOOO

" ..... ~o· 01. - 12, ·10 10ll_'loI""',".lI0 DOOO OOOOOflOOo OOOq-o oooooooe OOOQOO 1)000000

" '\.".0·0.00". )0 I Ol r . ~ fOO "II., , OOOOQOOoOoOOOOOO 00000 Ol;lOOOOOo- 000000 OOoOOOoet I ~ •• \". \""I·OtO'I)·IO )11111./111111 , .
::::~::::l::::~ ::..::::::: :::::: ::::::: .~...

" \""1010 ]'lo"-"O \1"'0./0111\ ., ... \". '\.""o-ou 2\"·\0 HOD/O 1111 , , 0000 OOOOQDOOO ooot 00-000000 OOOI)OQ 0000000 .; ...,. "'''''01(1000-\0 ."T/ •• DooodooooQooOo 000 GGooOOOO 0 .. """" .. O'\l-OUOQO

" ...... , 0 ... 0.0· ...0 •• '11'",':.'/ •• 00000000000000 toodo ooQGOOtlllll 000000 0(100000

I I
I

I I IA C F II
I

[fIG"Ti 1



lOlL PAN ANO GEAR CASE GROUP I@c;;rIJ

111

~
14

14A

8
8-1\

II

4

17

j
20

I I~

0--;>

&--3

E. DESCRIPTION
Is the literal meaning of part number itself.

F. QTY (Quantity)
This is the actual number of piece, set and assembly of part required
per unit of product of machine.
"AR" is the abreviation of "AS REQUIRED"
"CC" shows that part required during replacement services is

more than 100 pieces per unit.

G. ITC (Interchangeabilitv )
a : Old and new parts are interchangeable.
1 : New part can be used in place of the old part but old part

can not be used to replace the new part. (see illustration below)
2 : Old apr t can be used in place of the new part but new part

can not be used to replace the old part.(see illustration below)
3 : -Not interchangeable.(see illustration below)
8 : Abolished
9 : Newly added.(overlooked during publication or with some unforeseen

reasons)

t t r r l,r, ". ... " ." '" ·, fflf

~LiJ
H(( C((( {II.' ,., ." ... ,,, ·. «In I 1c==JJIll (Ill H(( '" , .. 4H( '" • I

404ft
1HZ 1111 III1 '" r ,. 1' •• 1\: ( .11'''.

.. l .. ~11 \ , ,
"

, , ,
",

, r ., , r ., .... "off' r .. ..... , I_'t .('I.,.,r" ... , , '4'-. or1l1

, c ., ( .
, '\4\0 lUG ". 40 '.".GCI4\\. l I G"..Qooooqoooo~ OOO~O 01100000<1 .40000 0000000, 'loU.' .0. lU o. (.\0' , 2 .o.oO~OOO(l(lOOOO 000.0 000000(14 GOOooG 8000000, ' •• 1000 tit 00 '1. 11'(. Oil r .... , •••• , 1 '000 <1-000(1000. O'OOOi) 04000000 000000 00000011· 'hU 04111 III .. '4\4(1.01l .... ,

:::::::::::~::, ::::: ::=:::~ ::::: ::::::, \u.e OZ4 00'\ 10 OOll.\( .. ",.(I'" "· '.\00004(1.0 u ..tIIlC._'''l'IOI\' , 0000000000000041 00000 000'll0000 000000 0000000, \4"00.0-G.-c1-10 11( •• 1.' .•• "'.101": l OO'OO<lOOOOOOO(lO~ eeeee eeeeeeee 000000 OOlHIOOCl· 'U"G'O.O 011-0 (4'U.C(U · ••••GoooOGooood aGO" 00000000 ."0000 0000000 1"0·',. '\to'\.O 0(0 III 10 (4~1.C;(.' , l 0":~~0.:~~00-:~ OUOO eeecccee ooo~o 01'1000000 I'll ...
'\.to'\.O-OHI·,I)·toO ,,~(C, .(;(411- C.\f , 0000 0000 coo. .o.o~ 00<:000"" GooOOq """"'l000'" ll·· .... "\.40"\.0·040-12' \0 ''''l.(fI.C( •• (.o'H , . ::::::::=:::: :::: ::::::: ::::: ::~::: '1··...

" '\6\0·04111-"12' GO 4.'\10-'.' •• e r ec ,
" \to"\.. -0'0-'111 "\.. <:4SUt_OC""'.' · eeceeeeee 0.00 0000<1 ••00.0<10 000000 0001000

" 'H-6-1-'UO·."\..IO (0&'('.".' S'." , .O-OOOOGOOQOOOOQ 80<llQO 0000000~ 000000 00'00000

" 'H"\.. · •• 0 110 toO , ..(u.,,,,,,,, , OOOOQOOOOOOOOOJ': 0000(1 0.000000 000000 (lOOOOOCl

" ,\to4-' -. lJ ~,'O o. St4l.DI( · 000000000000••• OOOft .000'01100: OOOoeD 00<10000 .......
". '!>u,,·oo. "1-0 SI"l.OIl , . oo.O(JOClOO(lGoood 000<\0 ••000.00 000000 00'00000 ..,"
" '6-f>e·Cllo"aot. .0 00\.1 .... IU'\. · ••000GOOQOGOClOOO' 00000 110000000 00(1.000 eeeeeee.. \6-4.0-011-001· '0 DO(l.S{"S". , ::::q::::q::::: ::::: ::::::: ::~:: ::::::... \4600·01.-00'-1 IOl1.SlcSfOaIIl. r •

" "\.4600U In-lo 10\.I.S(.S ..... I)G , OOOOGooeoQooood 000'10 000<10000 80000-0 .000000

" '!>6-40-040-0U ,. Ul\.f.SU'D Clau' , OIPo••eeeeeeeeee 00000 00000000 000000 oQOOOOO ': .. ,... 'SC.4oI-OU I •• 40 S100"••Ul , . 000000000<100000 00000 00000000 000000 eeeeeee 'J •• ~,. '\6-6-••u-]" 6-0 Sf'.". O'l"\. ,
:::oc::::~::::~ :::: ::::::: ::::: :::::: 'I'",.. '!>6-40· ••0 114·'. St.O" CllIl1] ·. 'J.~",. 1 .. 6-0 0.1 000 "\.0 .'f ....11 • , o••~ooeOdoeoo<J. 00000 00=0000<:1 100ono 11I000000

" '''4-.·0.'\.·CItoO '0 .4'tlll.S,.· .. l · .000o~.eo'ltlooOOO .... 000 lIoOft'O~eQ ...OftftO 0."...... 00

I l\A I I I-

0 1 2 3

I

T (l~(J J-J (]J~D l-klc

13 D E G J K L M N



em· I 21

~
14

)4A

[OIL PAN AND GEAR CASE GROUP ~

24

~

8
8-A

I I~

0---2

e--3

H. S.C. (Serviceable parts)
Blank space : Parts can be supplied as it is shown in the list.

1 : Parts can be supplied as assembly, including sub
group 2 to 9.

2 - 9 : CaH be suplied as single or as brokendown parts.
A : Not serviceable separately. Strictly as set or assembly

only.
B : Mode to order parts.

J. MATRIX OF MODELS
Models are shown at the upper column with under each models
with marked "0" which indicates where the part/parts are being
used.
Asterisk (*) shows that this part/parts can be installed as optional
parts. While with "R" shows that this part is made to replace
originally equipped part as replacement parts.

K. T.F.
T : 2WD tractor and others (see column L & M)
F : 4WD tractor only (see colum L & M)

FROM
This shows serial numbers where the part/parts being changed
from original with modified or with other reasons. While, if the
column is blank this shows that the part/parts is/are original
from the start of production.

UP TO
This shows serial number where the part/parts were ceased to
use and being replaced with modified or other part/parts. If the
column is blank, part/parts are still in use or as original.

N. REMARKS
For additional informations, if any.

L.

M.

NMK LJGEoB

TTT' "" ." '" t r ". '" • r

IFie. I 1 I 1111 oltl ... ... t( •• ,.. , . ((.It I Ic::=JO)} ))))11( '" It "11 '" . , ...... II
1)11 )1J I l))) 11>

1 "
1)44 '" , .Il,...... ) OJ, 1 1 " 1 , 1

",
, , ., ) r

• 1 ........till" • r." (o.t tI ~(; I,. t I G' , , "0_ •1',,,
c , ,. ,

, .... '\0••••• IIl .... r"'1l 4).}1

~ ::::~~:::::::: :::d: ::::::~ :::::::::::1 ,. .... )·00. )'100 CO:\.'11 ,, ~ .... J -000 liD 00 r\ 0' .• I ~ ,.... • •• '" I 1 0000000000000'00 OOOG4 00000000 000000 0000000

; """O·'tO .1]111 '"IIT .• 1l r •• .00000000000000 00000 .OOOOOO~ 000000 OooOOOD
.. "''". OH 00'\ ,0 ~ at l _101'). F" I I .. " ooooooooooOOOOlil 00000 oeGOoooe 000000 0000000. .... ,o·o.o· ... }·oo .1.'I.{.'I/fl.IO,\1 000000000000000 00000 00000000 0000110. 0000000

1 """0-OtO-""1-IO ,r •• "C:."/T.1D''lo1 r DOOOOOOOOOOOOOo 000000 00000000 000000 OGOOOl)O. " ..... ·1"0·a1) 00 {"'\.I.t, ... ,
IH~O.O.Ooooooooo 00000 00000000 lHtOOoOO Ol)OOOOO 1"00".. 'U~III·04111·all·70 ("H.U .. o , , 0(100000000000011I 000011I OOGOOOOO .00000 .000000 1'>00"

...... ·.4081) .. 0 t""f,'_tl .. O c ..". , ooo.40000q-o.ooo~ .oo~ 000000000 00000. ClOOOOOO ):0.\

,. ...... ·IHO al)'''O c .... III.I:.'.a C.... I ., , 00000000000-0000 oooQoO 00000-000 00-0000 0000000 Ilea ..

" ...... 0-010 "1) 00 ooo1o'~'. ll ... t e c 000000000000000 oOOGO 00000000 000000 0000000

" .... '>0040'''11 \0 t""III .•OII}.,_t 000000000000000 0001)0 00000000 000000 0000000
r r ..... 7 "'Il ."0.0 (0'11.'.0' 1aul , 0000Q-OOOOOOOOOO OOOGO 000000-00 eeeeee 0000000

" .....0·0.0 '10 .. 0 '''(''.''''''11 , OOOOGoooooooooo 0000-0 0000.. 000 0000-00 .000000

" ...... " •• , I,,"' 00 pl"I_GII OOOClOOOOO(lOoooo "0000 00000000 0.0000 0000000 ... \~

"1.e.1 QO' 10.1 00 11 .. , 011 , , 0000000000000.. 0 ClOOOO 000000010 000000 0000000 .... '7

" ..... 001000•• 0 'Ih',. al., oC'oooooooOooooo oooq(l (10000000 0.0000 0000000

" ' .... 00].00\ 10 .011."'."'. 1 000000000000000 00000 00000000 0000000 01)0-00-00". .. .... 11I 01. 00\ ,0 .Ol I . 'lol ... , .. all ~ ,. r.ooocoocooooooq oooqo- 0-0000-000 000000 0000000

" ' .... 0-0].11'> '0 'Ot'.}.I_1.r_OIIO 0000000000000.. <1' OOO~ 00000000 000000 0".0000

" ' .... 0 OUI 0".-)0 ~ "l , ... t uo .A I ~, , 000000000000000 00000 00Q.Q0000 000(1000 0000000 l]ag ..". .." ... o. 0 ... ) - ~o \Ioor_alll , , OOo-oOOOOOGOOOOO 0-0000 00000000 000000 0000000 I: ...... .." .. 00.0 ]' .... 0 }.I •• r. gl]\ , 000000000000000 00004 o,}oooooo 1>00000 ocoPOoO .]a.,... "".00'01"" \0 "'.0'.1111 , , 0000000000-00000 0000ll 00000000 000000 0000000 1] •• ~
10 \ ....00.' 000'\0 _.1'. " lIIoooOQooooooooq 00000 00000000 000000 OQoOoooo

" \ .... 00' .. 0011 \0 ..... ,. "'.'.0- 000000000Clooo04 .0000 00000000 000000 00.00000-

I I JilA c
I



CONTENTS

PAGE

Fig. 30B CLUTCH HOUS I NG AND CLUTCH PEDAL SySTEM················································ 1

Fig. 31C BRAKE ROD SySTEM················································..................................... 5

Fig. 34D TRANSM ISS I ON CASE SYSTEM .•••••••..••...•...........••.•••.•••••................••..•..•........ 7

Fig. 51A REAR AXLE SySTEM············································,··· 11

Fig. 63A SEAT AND FENDER SySTEM················································· 13

Fig. 64A ELECTR I CAL SYSTEM (1) -A •••••••..••.••...........•••.•••.••..•••............•..••... .•••.•..••.••. 17

Fig. 64B ELECTR I CAL SYSTEM (l) -B 19

Fig. 65A ELECTR I CAL SYSTEM (2) •••.•••••......••••.•••..••...•.......•..••..••..•..••.••...............•..• 23

Fig. 66A WE I GHT •••.••.••...•.••.••...•..•••..••..••..........•••..••..••.........••...•..•...•.....................•. 27

Fig. 67B THREE PO I NT SYSTEM ••••••......••..•••..•..••..•.•.........••...•.....••.............••.•.•••.•..•.. 29

Fig. 70E MARKS .....•..•.•••.••.•••.•••.•.•.•...•...••..••••.••.•••.•...•••.••••••...........•.••..•..•...•.••........ 33

Fig. 71A TOOLS AND TRALER HITCH SYSTEM ......•..••••••..•........•.•••••.••..•............••••••••.... 35

NOTE For other FIGs besides above, please refer to the column of Model

in the TX2160 part list FE42/1400-098-014-00.

With regard to Fig.26A and Fig.52A, please refer to the matrix

column of FHE41 in the part list of 1400-098-014-00.





I FIG.# I 30B I !CLUTCH HOUSiNG AND CLUTCH PEpAL SYSTEM· -- 1 I liP 1 I

14---Q ---1

~ 7 34-] 19 ~.56 ;15-® 10 9 8 I 31.. I /l:

0

0
0 0 P I @ 23

o t«;'» rr=, r
b

"0 ( )~/< 1 /~/ ~~
<::> . (o~ ~.. ~

o ~ @)@, ® ..~. 0 11 10 'in ~:~:';:; . t
@) 0 @7Y II /.",,-/ , ~.

tr~~.~~J. rJ$ ..... /31~~~\k V:07i];
5758l ,x-: .~("33 / 29 .. ~J1()W

59 « '. • •• 3~ IAJ "::-:if 41 4.3---@ ~42
<-. Q / ~ @ ~ 13 ..)~

~ , ". •• 64-28· ~ C" ~~ 43
~~\ /:'<:1;" o~, °3<'031~~ . - '~42

I ( " _. J _

" G ./ _ '".

18 ~ . -, . K.", \ Qz,.~/ '. '.

17 ~~ • J1 . )/<-'44~>~37
~ ~.,. J'. 5 \ 50 0'

..~ \~ ~ _... \
6 ~\'~ @o@ ~ . 36

~/). 4~5 "~~2 \ £(~: I ~!~;;;Ooo
Q'~ \ 52 48 <$1-.~~~ .

"'!='rr--' 56~8'f' 55
38 39 40 57



TX2160
F

I I
IFIG # I 30B I E I I4 P. 2

1
P

S C Q I S I I I I TI I
I

KEY# P H PART CODE DESCRIPTION T T I FROM UPTO REMARKS
C G Y C C F

1 1434-120-200-10 HOUSING,CLUTCH COMP 1 0
2 V763-400-000-00 NIPPLE,GREASE/l/8 1 0
3 V203-261-202-00 BOLT/MI2X20 4 0
4 V401-160-012-00 WASHER,SP/MI2 6 0
5 V201-260-801-50 BOLT/M8XI5 4 0
6 V401-160-008-00 WASHER,SP/M8 4 0
7 V330-260-010-00 NUT/MI0 I 0
8 V401-160-010-00 WASHER,SP/MI0 1 0
9 V411-260-010-00 WASHER/MIO 1 0

10 V203-261-203-50 BOLT/MI2X35 2 0

11 1427-120-001-00 CAP/42 1 0
12 1326-706-002-10 PLUG, DRAIN 1 0

I13 1427-120-002-00 CAP.BLANK/MIO 6 0
14 V201-260-802-50 BOLT/M8X25 1 0 I15 V302-260-008-00 NUT/M8 I 0 I

16 1491-120-001-00 BEARING, CLUTCH RS 1 0
17 1434-120-004-10 SLEEVE I 0
18 1434-120-005-00 SPRING/HC50 1 0
19 1434-120-002-0* SHAFT, 1NPUT 1 0

0 MIRROR BLACK

20 1434-120-003-00 BOSS. SPLl NE I 0
I21 V580-140-503-20 PIN,SPRING/5X32 W 2 0

22 WIRE/I. OXI00 2 A 0
23 V740-120-350-80 SEAL,0ILlSC20358 1 0
24 1491-120-210-00 CLUTCH ASSY 1 0
25 1600-120-220-00 CLUTCH,DlSK/184 COMP 1 0
26 1427-120-016-00 BOLT,REAMER/M8 2 0
27 V401-160-010-00 WASHER,SP/MI0 2 0
28 V211-260-802-00 BOLT,SEMS/M8X20 4 0
29 V301-460-012-00 NUT/M12 6 0

30 V304-460-012-00 NUT/MI2 2 0
31 V401-160-012-00 WASHER,SP/MI2 8 0
32 1434-122-230-10 BRACKET COMP 1 0
33 V201-260-801-60 BOLT/M8XI6 2 0
34 V401-160-008-00 WASHER,SP/M8 2 0 I

35 1434-122-006-00 ROD,CUT-OFF 1 0
36 V500-152-002-00 PI N, SPLl T/2X20 2 0
37 V413-160-006-00 WASHER,PLlM6 2 0
38 1434-122-007-00 ROD, CLUTCH (A) 1 0
39 1421-122-003-00 TURNBUCKLE 1 0

40 V300-260-008-00 NUT/M8 1 0
41 1434-122-200-10 PEDAL, CLUTCH COMP I 0
42 V201-260-802-50 BOLT/M8X25 2 0
43 V302-260-008-00 NUT/M8 2 0
44 V763-400-000-00 NIPPLE,GREASE/l/8 1 0



I FIG.# I 30B I ICLOTCH HOUSING AND CLUTCH PEDAL SYSTEM I I lip 3 I

141
56 15--® 10 8 7 34-1 19 A"!, , ~V/

o ~ @)@)@';}y r )o(~< A@//
~~11 ·10 ,(I <.»: ( .>

t~i~?~~ "~'J' J$ ~'~7j~( ~~
57 I ~ e 31 ~ ~r:s. ()~/ 1;1 I

5859 >:<>~" (. .t~~l~~/ 20 22 fl

;~ • "'" .:/,~ D~ j. 13 41 43~Y ,2
"'~~\ c> / 64~28~ Il~~_:;::..:::---- .....--:-. 43. x 6..1 I!J <.?"....DZ.. ,.- - - ~

~ " I (Ill o G W" 30 31 . - .--.
~.• ,,\, ",;.':., Q;,~ "" ,I> ~ ,~ "--42

25 24 28 27 16 26f~) "\~.~:, •.~.'11~1t';>5 GCi~/44~>~37
~ I ~ V 32J ~ t4'4' 4 2 \ / ( (',>11

..~ \~ ~ '... ~5~.. ;(50
51

<;:> ~ r 35

~/~ 45 ',: 46 ~~i+~ "",0@ ~._ 36
47 ~ ~12 , 53 5'4~ ..:.-,~ ~ :, :, ~ ""0"

~
48 <~@l~@~

~ 52· r~~
~ 59f 'f' 55

38 3940 5857



TX2160
F

I II F I G:[t I 30B I E
I I4 P. 4

1
P

S C Q I S T
KEY# P H PART CODE DESCRIPTION T T FROM UPTO REMARKS

C G Y C C F

45 1434-122-002-00 PIN, YOKE 1 0
46 V500-153-001-S0 PIN,SPLIT/3X1S 1 0
47 1435-122-002-00 FORK, RELEASE 1 0
4S 1434-122-003-20 ROD,CLUTCH (B) 1 0
49 1434-122-004-10 SPRING,TENSION 1 0

I50 V413-160-00S-00 WASHER, PL/MS 2 0

I
51 V500-153-001-S0 PIN,SPLITI3X1S 2 0
52 1434-122-005-00 BOOT 1 0 I
53 WIRE/l. OX250 1 A 0
54 WIRE/l.OX70 1 A 0

55 1434-616-200-0* STEP/LH 1 0
0 MIRROR BLACK

56 1435-616-230-00 STEP/RH COMP 1 0
57 V201-261-002-00 BOLT/M10X20 6 0
5S V401-160-010-00 WASHER,SP/M10 6 0
59 V413-160-010-00 WASHER, PL/M10 6 0

I

I



I FIG.+i I 31C I I BRAKE ROD SYSTEM I I I ' ,

1O~ 1-12
'1~i16 /1 ~ 1:

18 f ~ 17
13 ~~
I ~ 21
~.~~ - 14 22 I 8 10

9--=::((o<'~ ~15l ~ 12---1 ~
'-, I "-.;;<iJ/ 11~". "'" /' ~ "

I <, 191~f,,,>0-1.. /1. /" .~
20</ I" (~

~-~ /'

-.' Q ~ \~ '@ /
4 (( , - "\ • . ~ \~~ ~ \. ( K~ 5

\ I \ ~" .. '~'m1~4 I

~/~V 9
13

,II"........ 1
"-~ )
"<,<,'--.-.-



TX2160
F

I IIF IG:It I 31 CI E I I4 P. 6
1
P

S C Q I S T
KEY# P H PART CODE DESCRIPTION T T FROM UPTO REMARKS

C G Y C C F

1 1434-312-200-0* SHAFT,BRAKE 1 0
0 MIRROR BLACK

2 V704-140-022-00 RING,SNAP/22 C 1 0
3 1434-312-210-0* PEDAL,BRAKE/LH I 0

0 MIRROR BLACK
4 V530-240-S03-60 PIN/SX36 1 0
5 1403-312-003-00 SPRING,PARKING BRAKE 2 0
6 1435-312-270-00 PEDAL,BRAKE/RH COMP 1 0
7 V763-400-000-00 NIPPLE.GREASE/1/S 2 0
S 1415-312-500-00 YOKE/LH 2 0

9 1415-312-600-00 YOKE/RH 2 0
10 1404-312-006-00 PIN. YOKE A 2 0
11 V411-260-00S-00 WASHER,PL/MS 2 0
12 V500-152-001-S0 PIN,SPLIT/2XlS 2 0
13 1404-312-005-00 PIN. YOKE B 2 0
14 V411-260-00S-00 WASHER, PL/MS 2 0
15 V500-152-001-S0 PIN,SPLIT/2XlS 2 0
16 1434-312-230-00 ROD. BRAKE 2 0
17 1401-122-005-00 NUT.LH THREAD/MS 2 0
IS V302-260-00S-00 NUT/MS 2 0

19 1434-312-240-0* STOPPER,PARKING 1 0
0 MIRROR BLACK

20 1434-312-001-0* CLAMP,HARNESS 1 0
0 MIRROR BLACK

21 1427-312-002-00 SPRING,TORQUE/20 I 0
22 V201-261-003-50 BOLT/MI0X35 1 0
23 V300-260-010-00 NUT/MI0 1 0



I FIG.# I 34D I I TRANSM ISSION CASE SYSTEM I I lip 7 I



TX2160
F

I I
IFIG # I 34D I E I I4 P. 8

1
P

5 C Q I 5 I T
KEY# P H PART CODE DESCRIPTION T T FROM UPTO REMARKS

C G Y C C F

1 1427-201-001-0* CASE.F T-MISSION 1 0
1 MIRROR BLACK

2 1427-201-002-40 CASE, REAR MISSION 1 0
3 1427-201-003-00 PACKING,R T-MISSION 1 0
4 V252-261-003-00 STUD/MI0X30 4 0

i5 V252-261-003-50 STUD/MI0X35 7 0 I6 V251-261-202-5C STUD,SEALlMI2X25 2 0 I

I7 V252-261-202-50 STUD/MI2X25 8 0
I8 V401-160-010-00 WASHER,SP/MI0 15 0

9 V411-260-010-00 WASHER/MI0 11 0 1

I

10 1427-201-004-00 WASHER,LOCK 1 0
i

11 V201-261-003-50 BOLT/MI0X35 2 0 !

12 V303-260-010-00 NUT/MI0 13 0 I

13 V252-261-004-00 STUD/MI0X40 2 0
14 V252-261-005-50 BOLT/MI0X55 2 0
15 V252-261-204-50 BOLT/MI2X45 2 0
16 1427-201-005-0* METAL, INPUT 1 0

1 MIRROR BLACK
I17 1427-201-006-00 PACKING, INPUT METAL 1 0

18 V201-260-806-00 BOLT/M8X60 4 0

19 V211-360-803-50 BOLT,W SEMS/M8X35 4 0
20 V401-160-008-00 WASHER,SP/M8 4 0
21 V411-260-008-00 WASHER,PL/M8 4 0
22 V521-100-801-60 PIN,ST B/8X16 4 0

I23 V521-100-801-40 PIN;ST B/8X14 2 0

I
24 1427-201-007-00 PLUG,DRAIN 1 0
25 1427-201~008-00 WASHER,SEAL/16 1 0
26 1427-201-016-00 CAP,BLANK/MI2 5 0
27 1434-201-200-2* BRACKET,2P/LH COMP 1 0

0 MIRROR BLACK

28 1434-201-210-2* BRACKET,2P/RH COMP 1 0
0 MIRROR BLACK

I
I29 V201-261-203-00 BOLT/MI2X30 8 0

30 V401-160-012-00 WASHER,SP/MI2 10 0 I

31 V303-260-012-00 NUT/MI2 2 0 I

32 1427-201-009-0* BUSH/25X34X48 2 0
1 MIRROR BLACK

33 V704-140-025-00 RING,SNAP/25 C 2 0
34 1427-201-012-00 METAL,DIFF-CASE/LH 1 0 I

I35 1427-201-013-00 METAL,DIFF-CASE/RH 1 0 I
I

36 1427-201-014-00 SHIM,DIFF-CASE A 2 0

I37 1427-201-015-00 SHIM,DIFF-CASE B 10 0
38 V211-560-802-50 BOLT,SEMS/M8X25 7T 8 0 .-

I
39 1427-201-018-1* METAL,PTO SHAFT 1 0

0 MIRROR BLACK



I FIG.# I 34D I I TRANSM ISSION CASE SYSTEM I

17

I lip 9 I



TX2160
F

I IIF IG # I 34D I E I I4 P. 10
1
P

S C Q I S T
KEY# P H PART CODE DESCRIPTION T T FROM UPTO REMARKS

C G Y C C F

40 1427-201-019-00 PACKING,METAL 1 0
41 V211-260-S02-50 BOLT,S/M8X25 6 0
42 V521-100-801-60 PIN,ST B/SX16 1 0



I FIG.1+ I 51A I I REAR AXLE SYSTEM I

r"~
8 4

I I [p 11 I

52-1

I~
C-)Y~
L·~ .

'r"2221



TX2160
F

I IIFIG:It I 51A I E I I4 P. 12
1

I
p

S C Q I S T
KEY# P H PART CODE DESCRIPTION T T FROM UPTO REMARKS

C G Y C C F

1 1579-306-001-00 HOUSING,AXLE REAR/LH 1 0
2 1600-306-002-00 HOUSING.AXLE/RE~R RH 1 0
3 1427-306-003-00 PACKING.REAR AXLE 2 0
4 V201-261-205-00 BOLT/MI2X50 10 0
5 V201-261-004-50 BOLT/MIOX45 4 0
6 V304-260-010-00 NUT/MI0 4 0
7 V304-260-012-00 NUT/MI2 2 0
8 V401-160-012-00 WASHER.SP/MI2 12 0
9 V401-160-010-00 WASHER.SP/MI0 8 0 I10 V521-100-801-60 PIN.ST B/8X16 4 0 I

I

I
11 7955-201-026-00 PLUG. DRAIN (l /4) 2 0 I
12 1427-201-016-00 CAP.BLANK/MI2 8 0 I
13 1491-307-001-20 SHAFT. WHEEL 2 0
14 1427-307-002-10 GEAR. WHEEL/58 2 0 i
15 1427-307-003-00 PIPE/123 2 0
16 1491-307-201-00 SEAL.OIL/QLF488011.5 2 0
17 V600-110-630-60 BEARING.RB/6306 2 0
18 V600-110-620-80 BEARING.RB/6208 2 0
19 V704-140-030-00 RING.SNAPI30 C 2 0
20 V705-140-080-00 RING.SNAP/80 C 2 0

21 V201-361-203-00 BOLT/MI2X30 12 0
22 V401-160-012-00 WASHER.SP/MI2 12 0

I



I FIG.~ I 63A I I SEAT AND FENDER SYSTEM I I lip 13 I

12 13 13

\~/J
, ~/

@
6 11
~~

\

17

tYEf~



TX2160
F

I I
IFIG # I 63A I E I I4 P. 14

1
P

S C Q 1 S T
REMARKS !!KEY# P H PART CODE DESCRIPTION T T . FROM UPTO

C G Y C C F

1 1435-606-260-00 FENDER/LH COMP 1 0
'1)tjJ-6-Ob - 't o -? -f<?

2 1435-606-270-00 FENDER/RH COMP 1 0 £(\;;l -1'0
3 V201-261-202-50 BOLT/M12X25 4 0
4 V401-160-012-00 WASHER.SP/MI2 4 0
5 V411-260-012-00 WASHER /M12 4 0
6 1427-621-012-00 GROMMET 2 0
7 V201-260-S01-60 BOLT/MSXI6 4 0
S V401-160-00S-00 WASHER,SP/MS 4 0
9 V411-260-00S-00 WASHER.PL/MS 4 0

10 V300-260-00S-00 NUT/MS 4 0

11 1435-606-001-0* STAY,FENDER/LH 1 0
0 MIRROR BLACK

12 1435-606-002-0* STAY.FENDER/RH 1 0
I I0 MIRROR BLACK

13 V201-260-S02-00 BOLT/MSX20 4 0
14 V401-160-00S-00 WASHER.SP/MS 4 0
15 V411-260-00S-00 WASHER,PUMS 4 0
16 V300-260-00S-00 NUT/MS 4 0
17 1427-606-220-0* REST.ARM 2 0

1 COSMO BLUE

2 FLASH WHITE
S NEO SILVER

IS V201-260-S02-00 BOLT/MSX20 4 0
19 V401-160-00S-00 WASHER.SP/MS 4 0
20 V411-260-00S-00 WASHER, PUMS 2 0

!
I
I

21 1427-611-202-00 SEAT,B 1 0 I22 1435-611-241-00 SEAT,B 1 0
23 V201-260-602-00 BOLT/M6X20 2 0 i24 V201-260-603-00 BOLT/M6X30 2 0 I

25 V411-260-006-00 WASHER/M6 4 0
I

26 V401-160-006-00 WASHER.SP/M6 4 0
I27 1509-611-241-00 SEAT.A 1 0

! I2S 1572-622-001-00 STAY. NUMBER LAMP 1 0
29 V211-200-S02-00 BOLT,S/MSX20 2 0
30 V363-260-00S-00 NUT,LOCK/MS 2 0
31 1422-66S-2IO-0* WASHER 1 0

0 FLASH WHITE
i32 1435-611-001-00 SPRING/HC109 1 0

33 V240-261-003-S0 BOLT/M10X3S 1 0
34 1434-611-230-0* BRACKET,SEAT COMP 1 0

0 MIRROR BLACK
35 1434-611-002-10 CAP/MS 2 0

I36 1421-611-004-00 CUSHION/RUBBER 2 0
I37 1305-241-001-00 PIN,HA1R I 0

3S 7954-205-101-00 CAP,01L/30 1 0 I



I FIG.# I 63A I I SEAT AND FENDER. SYSTEM I I lip 15 I

12 13

~
13

r /J
, /'

@~
6 11
~~

\

17



TX2160
F

I IIFIG # I 63A I E
I I4 P. 16

1
p

S C Q I S T
KEY# P H PART CODE DESCRIPTION T T . FROM UPTO REMARKS

C G Y C C F

39 1427-611-001-00 PACKING/RUBBER I 0
40 3737-154-002-00 PIN.SEAT SET 1 0
4 I V201-260-801-60 BOLT/M8XI6 4 0
42 V401-160-008-00 WASHER.SP/M8 4 0
43 V411-260-008-00 WASHER.PL/M8 4 0

I

I



I F16.# 164A I IELECTRICAL SYSTEM (D-A I [-~ Ip 17 I

11I

12 ~

~

? 10 ~

I

~~ ~ 9 I ~

1

"<, "'-,

~"'-"'-r 2
~I

~

5~~
~I~ 3

6
4

35

Jf
34

37

~ ~
36

{

33-o
31 32--8

--1}~

~13 14,20,26 ~

1:9 ~15,21,27 e
25l-16,22,28 C)

18,24,30~)

17,23,29---,::r



TX2160
F

I IIFIG # I 64A I E I I4 P. 18
I

I
P

I
I

I
S C Q I S T

KEY# P H PART CODE DESCRIPTION T T FROM UPTO REMARKS
C G Y C C F

1 1427-621-008-00 HORN I 0 I
2 nOO-260-601-20 BOLT/M6XI2 2 0
3 V401-160-006-00 WASHER.SP/M6 2 0
4 V300-260-006-00 NUT/M6 2 0
5 1426-621-035-00 FLASHER UNIT 2 I 0
6 VIII-164-000-60 SCREW/M4X6 4 2 0
7 1426-621-036-00 BASE. FLASHER 2 0

!8 V200-260-601-80 BOLT/M6XI8 1 0
9 V200-260-602-50 BOLT/M6X25 1 0

10 V401-160-006-00 WASHER.SP/M6 2 0

11 V300-260-006-00 NUT/M6 2 0
12 V411-260-006-00 WASHERlM6 2 0 I

I

I
13 1421-600-055-00 LAMP.PI,LOT A ASSY 1 1 0 I

I

14 1419-621-015-00 LENS 1 2 0
I

15 1419-621-016-00 WASHER 1 2 0 ,
16 1419-621-017-00 GASKET I 2 0
17 1419-621-018-00 HOLDER 1 2 0
18 1403-621-031-00 BULB/12V 3W 1 2 0
19 1427-621-220-00 LAMP,PILOT B ASSY 1 1 0
20 1419-621-015-00 LENS 1 2 0

21 1419-621-016-00 WASHER I 2 0
22 1419-621-017-00 GASKET 1 2 0
23 1419-621-018-00 HOLDER 1 2 0
24 1403-621-031-00 BULB/12V 3W 1 2 0
25 1421-600-057-00 LAMP. PILOT C ASSY 1 1 0
26 1419-621-015-00 LENS 1 2 0
27 1419-621-016-00 WASHER 1 2 0
28 1419-621-017-00 GASKET 1 2 0
29 1419-621-018-00 HOLDER 1 2 0
30 1403-621-031-00 BULB/12V 3W 1 2 0

31 1427-623-200-00 LAMP.PILOT ASSY 2 1 0
32 1403-621-031-00 BULB/12V 3W 2 2 0

I
33 1427-623-202-00 LENS 2 2 0
34 1427-621-011-00 SWITCH. SAFETY 1 0
35 V401-160-016-00 WASHER.SP/MI6 1 0
36 1427-621-012-00 GROMMET 1 0
37 1426-621-033-00 SWITCH. PARKING 1 0
38 1427-621-320-00 LAMP.HEAD ASSY 2 1 0
39 1427-621-322-00 SOCKET 2 2 0
40 1427-621-323-00 RUBBER 2 2 0

41 1444-621-251-00 BULB/12V25/25W 2 2 0
42 V201-260-801-60 BOLT/M8XI6 4 0
43 V401-160-008-00 WASHER.SP/M8 4 0
44 V300-260-008-00 NUT/M8 4 0



I FIG. tt I 648 I I ELECTRICAL SYSTEM (1)-8 I I lip 19 I

~38

I

»: 1 39
" 37

29 (C-;;:

28 (
271 31

34 ~~

21

23 ~2 I 24

~
/>

. \\( ~

,~.(b~

® 48
® 50
t===:=-49
@ 50

3 I
o 4

13 1
04

I
);~

46 ,---I_--_

44

41---­
43--------<"":>

40~42-----~·

~
j -7/



TX2160
F

I IIFIG:# I 64B I E I I4 P. 20
I
P

S C Q I S T
KEY# P H PART CODE DESCRIPTION T T FROM UPTO REMARKS

C G Y C C F

I 1427-621-260-10 LAMP,WINKER/LH ASSY 1 1 0
2 1444-621-242-00 BULB/I2V 20W 1 2 0
3 1427-621-263-00 LENS 2 2 0
4 1427-621-264-00 SCREW, TAPPING 4 2 0 I

5 V200-260-601-60 BOLT/M6XI6 2 2 0
6 V401-160-006-00 WASHER,SP/M6 2 2 0
7 V300-260-006-00 NUT/M6 2 2 0

I
8 V401-160-010-00 WASHER,SP/MI0 1 2 0
9 V302-260-010-00 NUT/MI0 1 2 0

10 1427-621-267-00 PACKING/4X5X6 2 2 0

11 1427-621-310-10 LAMP,WINKER ASSY I I 0
12 1444-621-242-00 BULBI12V 20W I 2 0
13 1427-621-263-00 LENS 2 2 0
14 1427-621-264-00 SCREW, TAPPING 4 2 0
15 V200-260-601-60 BOLT/M6XI6 2 2 0
16 V401-160-006-00 WASHER,SP/M6 2 2 0
17 V300-260-006-00 NUT/M6 2 2 0
18 V401-160-010-00 WASHER,SP/MI0 1 2 0
19 V302-260-010-00 NUT/MI0 I 2 0
20 1427-621-267-00 PACKING/4X5X6 2 2 0

21 1426-600-055-00 LAMP,TAIL ASSY 2 1 0
22 1505-621-224-00 BULB/12V 23/8W 2 2 0
23 1426-621-014-00 GASKET,LENS 2 2 0

I24 V113-163-003-00 SCREW/M3XO.5X30 4 2 0
25 V401-260-005-00 WASHER.SP/M5 4 2 0
26 V300-260-005-00 NUT/M5 4 2 0
27 1426-621-040-00 LIGHT,NO. PLATE ASSY 1 1 0
28 1426-621-041-00 BULB 1 2 0
29 1426-621-043-00 LENS 1 2 0
30 Vl13-164-001-60 SCREW/M4XO.7XI6 2 2 0

31 1426-621-044-00 GASKET,LENS I 2 0
i32 V300-260-004-00 NUT/M4 2 2 0

33 V401-260-004-00 WASHER,SP/M4 2 2 0
34 1426-621-046-00 GASKET,BASS 1 2 0
35 1509-623-019-00 HARNESS 1 0
36 1426-621-038-00 CLAMP, HARNESS 2 0
37 1509-623-018-00 HARNESS, EARTH 1 0
38 V211-260-80 1-60 BOLT,S/M8XI6 1 0
39 V301-260-008-00 NUT/M8 1 0
40 3506-301-260-00 LAMP, WORKING ASSY 1 1 0

:

BULBI12V23W 2 0 I41 1426-621-002-00 I
I i

I
42 3506-301-262-00 LENS 1 2 0

i
I

43 3506-301-264-00 GASKET 1 2 0

I
44 VI95-104-020-40 SCREW/4X20 4 2 0

I45 3506-301-311-00 NUT 2 2 0



I FIG. tt 1 64B I I ELECTR ICAL SYSTEM (1) -B I I lip 21 I

-

45 I II I (f~)1

461L-_~__

3 I
e 4

13 1°4

[

»

® 48
~50
t======-49
® 50

29 ,~

28 (
27-1 31 I

34 ~

36

V if-38»" 35 I

/ /Jr-39
'- 37



TX2160
F

I II FIG # I 64B I E
I I4 P. 22

1
p

S C Q I S T
KEY# P H PART CODE DESCRIPTION T T FROM UPTO REMARKS

C G Y C C F

46 V210-260-601-60 BOLT.S/M6X16 2 2 0
47 V201-260-303-00 BOLT/M3X30 1 0
43 1432-621-012-00 RUBBER. BUFFER 1 0
49 V411-260-003-00 WASHER.PL/M3 2 0
50 V303-200-003-00 NUT/M3 2 0

I
I

i

,



1- f IG.lt I 65A I I ElECTR ICAL SYSTEM (2) I I II P. 23 I

36----40
II 35

r--'--1

25

36
e

40

EJ

15"18192021

11 5
~@

~
41l~110
\?''''lJO) rl. 8
_2 3 2----11



I II P 24 I

I
i

TX2160

IFIG#165AI

SICKEy#lp HI PART CODE
C G

1 1421-621-250-00
2 V401-I60-004-00
3 V411-260-004-00
4 VIII-164-000-80
5 V401-160-005-00
6 V4II-260-005-00
7 VIIl-165-000-80
8 1421-621-252-00
9 1421-621-253-00

10 1421-621-254-00

11 VIII-165-001-50
12 1407-600-052-00
13 1407-621-012-00
14 3614-261-220-00
15 1421-621-240-00
16 V401-160-003-00
17 VIII-163-000-60
18 1421-621-242-00
19 1421-621-243-00
20 1421-621-244-00

DESCRIPTION

SWITCH,STARTER
WASHER,SP/M4
WASHER,PLlM4
SCREW/M4X0.7X8
WASHER.SP/M5
WASHER,PL/M5
SCREW/M5XO.8X8
WASHER
NUT.RING
LEVER

SCREW/M5XO.8X15
SWITCH. KEY
KEY
SWITCH,HORN
SWITCH,LEVER
WASHER,SP/M3
SCREW/M3X6
PACKING
NUT
LEVER,SWITCH

F
E
4
J
P

QII IST T .
Y C C

1 1 0
1 2 0
1 -2 0
120
420
320
320
1 2 0
120
1 2 0

1 2 0
1 1 0
220

ASSYI 1 0
ASSY 1 1 0

320
320
120
1 2 0
1 2 0

I
I

I

T

F
FROM UPTO REMARKS

21 1421-621-245-00 SCREW,TAP TIGHT I 2 0
2l 1427-621-025100 HARNESS,WIRE N05 1 0

'01__ _23 J43.5=621- 003- 00 HARN ESS,FL ~S1I~~_____ _J._.J1_
- - 24~ f427-623-004-00 wIRE HARNESS NO 9 - I 0

~ 25~ 1435 -:§21 - 220- 00 HARNESS NO. I 1 ASS Y 1 I 0
26 3652-261-202-00 LINK, FUSIBLE I 2 0
27 1509-623-242-00 BOX,FUSE 2 2 0
28 1432-621-273-00 FUSE/5 2 2 0
29 1435-621-240-00 HARNESS,SWITCH ASSY 1 1 0
30 1509-623-242-00 BOX,FUSE 1 2 0

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45

1423-621-201-00 FUSE/15 1 2 0
1421-621-036-00 CLAMP,HARNESS 5 0
1342-402-006-00 BAND.WIRE/250 I 0
1427-621-026-00 CLAMP,HARNESS/150 3 0
1435:-621-230-00 HARNESS. REAR ASSY 1 1 0
i509-623-242-00 BOX.FUSE 3 2 0
1432-621-272-00 FUSE/lOA I 2 0
1423-621-201-00 FUSE/15 1 2 0
3650-262-202-00 DIODE/3.0A 2 2 0
1432-621-273-00 FUSE/5 1 2 0

1600-624-201-00 PLUG/7P 1 0
1600-624-202-00 HARNESS. SOCKET 1 0
V120-265-003-00 BOLT/M5X30 3 0
V411-260-005-00 WASHER,PL/M5 3 0
1432-621-330-10 SWITCH. STOP LIGHT 1 0



I FIG.l+ I 65A I I ELECTR ICAL SYSTEM (2) I I lip 25 !

26
25

8

~,

1716

11 5
~@

~
4L)~~ 10
\?1k) rl. 8

2 3 2~11



TX2160
F

I I
I FIG # I 65A I E

I I4 P. 26
1
P

S C Q I S T
KEY# P H PART CODE DESCRIPTION T T FROM UPTO REMARKS

C G Y C C F

46 1432-621-006-10 NUT,LOCK 1 0
47 3737-172-009-00 CLAMP,MAIN HARN~SS 2 0
48 V200-260-601-20 BOLTlM6X12 2 0
49 V300-260-006-00 NUT/M6 2 0
50 V401-160-006-00 WASHER,SP/M6 2 0
51 1434-621-200-00 METER,SPEED ASSY 1 0
52 1423-621-003-00 CABLE, METER 1 0
53 1425-621-004-00 CLAMP,HARNESS 1 0
54 V201-260-801-20 BOLT/M8X12 1 0
55 V401-160-008-00 WASHER,SP/M8 1 0

I
I

I I



~-4

~~ ....

~<r-:.:LD-- , / /



TX2160
F

I I
I FIG:It I 66A I E I I4 P. 28

I
P

S C Q I S T
KEY# P H PART CODE DESCRIPTION T T FROM UPTO REMARKS

C G Y C C F

1 1427-923-200-00 WEIGHT.F. WHEEL SET 1 1 e
2 V201-261-205-50 BOLT/MI2X55 6 2 "
3 V401-160-012-00 WASHER,SP/MI2 6 2 "
4 V300-260-012-00 NUT/MI2 6 2 "
5 1421 922-001-00 WEIGHT,BALANCE 2 "6 14201-261-205-50 BOLT/MI2X55 2 "7 V302-260-0 12-00 NUT/MI2 2 "8 1427-922-220-00 WEIGHT,R. WHEEL SET 1 1 "

I9 1427-922-001-00 WEIGHT,R.WHEEL/22KGS 2 2 "
10 1427-922-002-00 WEIGHT,R.WHEEL/19KGS 4 2 "

11 1427-922-230-00 BOLT,SET/154 6 2 "
I12 V300-260-012-00 NUT/MI2 12 2 "

13 V401-160-012-00 WASHER,SP/MI2 12 2 "14 V413-160-012-00 WASHER, PLlM12 6 2 " !
I

I

I
I



I FIG.~ I 678 I I THREE POINT SYSTEM I I lip 29 I

<.

38
I 20

18~~~
43 I d'JIP.~

~
7 12 10

\'

31--QJ32

33 L1!~

27

13.
14

""
~26

23-



TX2160

I
F

I I
IFIG:I1= I 67B I E I I4 P. 30

1
P I

S C Q I S
I

T
KEY# P H PART CODE DESCRIPTION T T . . FROM UPTO REMARKS

C G Y C C : F
I I

1 1435-511-250-00 LI NK. LOWER COMP 2 0 I I

! I2 1434-511-200-20 BRACKET. LI NK COMP 1 0 I

3 V201-261-202-50 BOLT/MI2X25 4 0 , I
,

4 V401-160-012-00 WASHER.SP/MI2 4 0
I5 V411-260-012-00 WASHER/MI2 2 0 I6 1435-511-270-00 CHAIN.CHECK/148 COMP 2 0 ,

7 1427-511-220-00 CHAIN,CHECK/RH 2 0
8 1427-511-320-00 TURNBUCKLE/12 COMP 2 0
9 V302-260-012-00 NUT/MI2 2 0

10 1427-511-001-00 PIN/10X32 4 0

11 V500-152-502-00 PIN.SPLIT/2.5X20 4 0
12 1427-511-002-0* SHACKLE 4 0

0 MIRROR BLACK
13 1600-514-002-00 PLATE.L/38XI16/LH 1 0 I
14 1600-514-003-00 PLATE.L/38XI16/RH 1 0 ,15 V201-361-203-00 BOLT /MI2X30 4 0
16 V401-160-012-00 WASHER,SP/MI2 4 0
17 1427-511-250-1* LINK.TOP/LH COMP 1 0 I,

0 MIRROR BLACK
I18 1427-511-260-1* LI NK, TOP /RH COMP 1 0 ,

0 MIRROR BLACK
19 1444-514-290-0* TURNBUCKLE COMP 1 0

i0 MIRROR BLACK
I20 1434-511-210-00 PIN.TOP LINK 2 0

I
I

21 1427-511-270-0* ROD. LI FT /LH 1 0
1 MIRROR BLACK

22 1427-511-273-0* FORK 1 0
0 MIRROR BLACK

23 1427-511-003-00 SCREW 1 0
24 1427-511-004-0* HANDLE.ADJ 1 0

1 MIRROR BLACK
25 V580-140-503-20 PIN.SPRING/5X32 W 1 0
26 1427-511-280-00 NUT. LOCK/16 I 0
27 1427-511-290-0* ROD. LIFT 1 0

1 MIRROR BLACK
28 1427-511-005-00 PIN/16X44 2 0 I I

29 V500-154-002-50 PIN.SPLIT/4X25 2 0 I i
30 V411-260-016-00 WASHER/MI6 2 0 I I I31 1427-511-300-0* FORK. BRACKET 2 0

I1 MIRROR BLACK

32 1305-931-003-00 PIN.HAIR 2 0 I33 1423-520-001-10 PIN/16X63 2 0
34 [ 1435-511-260-00 HUB/22X40X37 COMP 2 0
35 I V201-360-802-50 BOLT/M8X25 2 0
36 V305-260-008-00 NUT/M8 2 0



I FIG.+t I 678 I I THREE POINT SYSTEM I I liP 31 I

23-'

24

~26

13
14

31~32
33 ;( .

28M
??l ~029
~. ~)

~ ~r~~

f7
7 12 10

~
3-i
4-4
5~ 2
~ <. if!!!J>I /~ 17
38 f~ a.~~3

r£~'~. r0/,70: 20
j . /""

--A
60-1



TX2160
F

I IIFIG:I1: I 67B I E I I4 P. 32
1
P

S C Q 1 S T
KEY# P H PART CODE DESCRIPTION T T . FROM UPTO REMARKS

C G Y C C I'

37 1600-514-001-00 PIN/22X384 1 0
38 1421-502-002-00 PIN,LINK 4 0
39 1427-511-310-00 CHA1N,LW LINK 2 0
40 V201-260-803-00 BOLT/M8X30 2 0
41 V300-260-008-00 NUT/M8 2 0

I
42 V401-160-008-00 WASHER,SP/M8 2 0
43 1402-511-600-0>0 NUT,TOP LINK LOCK 1 0

I0 SCARLET
1 MIRROR BLACK

I

I
i

i,

I

I



I FIG.l+ I 70E I I MARKS I I lip 33 I

~ \2180 15EKI 1

~ CJ
( JJ-< c:::::E;"!l> ....., ) [4\fIlJI

5 6I

1
[ ISEKI 21601 9

I 3 4
t

2

0
0

I
I errol

~
r:;:J II i fuD 0 oo?] {o_=.,.j

8
1

I I 13
10 11 12

7 9

II ~._,,~~'" 11

~
ClUflQN

~ ©ewr lOl;Jr -"'S't"" .,~
I

14
15 18 19 20

16 17

21 22
23 24 25

~ c1 D
I

S[ 1



TX2160
F

I I
IFIG:It I 70E I E I I4 P. 34

1
p

S C Q I S T
KEY# P H PART CODE DESCRIPTION T T . FROM UPTO REMARKS

C G Y C C F

1 1435-905-001-00 MARK,SIDE/LH 1 0
2 1435-905-002-00 MR-RK,SIDE/RH 1 0
3 1434-904-009-00 LABEL,CONTROL 1 0
4 1434-905-009-00 MARK,OIL 1 0
5 1427-943-004-10 MARK,F.SHIFT 1 0
6 1434-905-011-00 MARK,4WD 2 0
7 1427-904-004-10 MARK, THROTTLE 1 0 I
8 1427-941-002-00 MARK,SUB CHANGE 1 0

I9 1427-941-003-10 MARK,PTO SHIFT 1 0
10 1427-937-003-00 MARK,DRIVE CAUTION 1 0

11 1427-937-004-00 MARK,DRIVElE 1 0
12 1434-905-001-00 MARK, PANEL E. F 1 0

I
13 1427-941-008-00 MARK,HYD LEVER 1 0
14 1435-905-015-00 MARK,HST OILNUMBER/E I 0
15 1434-905-002-00 MARK,HYDRAULIC ADJ I 0
16 1434-905-003-00 MARK,LOCK 1 0
17 1427-937-009-00 MARK,DIFF-LOCK 1 0
18 1427-941-016-00 MARK,FUEL 1 0
19 1421-903-016-00 MARK,CAP 1 0
20 1422-940-008-00 MARK,KEY SWITCH 1 0

21 1427-941-019~00 MARK,STARTER A 1 0
22 1427-941-021-00 MARK,STARTER B 1 0
23 1427-941-023-00 MARK,RADIATOR A 1 0
24 1427-941-024-00 MARK,RADIATOR B 1 0
25 1427-937-019-10 LABEL,CAUTION 1 0



~__ O.,---j

~ NN

-co

r-------'

r-;
,---j

::E
llJ
F-
en
>-en
:cu
F--:c
0:

.o

llJ

,---j

-l
«
0:
F-

0
Z«
en
-l
0

0 ,---j N

0
F-

,---j ,---j ,---j

«......
r- ,---j

:;;
c.!:) LO
u,



TX2160
F

I IIFIG # I 71AI E I I4 P. 36
1
p i I

i
I

S C Q I S
I

! T
KEY# P H PART CODE DESCRIPTION T T .

i FROM UPTO REMARKS
C G Y C C F

1 1427-921-200-10 HITCH.TRAILLER 1 0
r

2 1488-247-250-00 PIN ASSY 1 0
3 1421-502-002-00 PIN.LINK 1 0
4 1427-921-220-00 PIN/19X214 I 0
5 1341-906-001-00 PIN.HAIR I 0
6 2130-931-001-00 SPANNER.BOXI17 I 0
7 1401-906-005-00 WRENCH.SOCKET/17XI9 1 0
8 V936-150-015-00 PLIERS/GI50 1 0
9 2130-931-210-00 SCREWDRIVER ASSY 1 0

i I10 V920-550-801-00 SPANNER/8XI0 1 0

11 V920-551-201-40 SPANNER/12XI4 0
I

1
12 V920-551-301-70 SPANNERI13X17 1 0 I

13 V920-551-902-20 SPANNER/19X22 1 0 I
II

14 1526-911-001-00 GUN. GREASE 1 0 I
I

I15 3750-412-003-00 OILER 1 0 !
16 3560-702-001-10 BAG.TOOL 1 0 I
17 1427-906-201-00 FUNNEL 1 0
18 1427-621-015-00 BULBI12V 25/25 1 0
19 1444-621-242-00 BULBI12V 20W I 0
20 1432-621-273-00 FUSE/5 2 0

21 1423-621-201-00 FUSEI15 1 0
I

I
I
I



*** NUMERICAL INDEX *** P. XO 1

( I I i I I I (I I I

I I I I I I I I I 1 I
I PART CODE 1 REF. NO.1 PART CODE I REF. NO.1 PART CODE 1 REF. NO.1 PART CODE I REF. NO.1 PART CODE I REF. NO.1
1 I I I 1 1 I I I I I
I 1 I 1 1 I I I I I I
11305-241-001-001 63A- 3711421-621-253-001 65A- 911427-307-002-101 51A- 1411427-921-200-101 71A- 111434-312-230-001 31C- 16 I
11305-931-003-001 67B- 3211421-621-254-001 65A- 1011427-307-003-001 51A- 1511427-921-220-001 71A- 411434-312-240-001 31C- 191
11326-706-002-101 30B- 1211421-903-016-001 70E- 1911427-312-002-001 31C- 21 1427-922-001-001 66A- 911434-511-200-201 67B- 2 I
11341-906-001-001 71A- 5 1421-922-001-00 66A- 5 11427-511-001-001 67B- 10 1427-922-002-001 66A- 10 11434-511-210-001 67B- 20 1
11342-402-006-001 65A- 33 1422-668-210-00 63A- 3111427-511-002-001 67B- 12 1427-922-220-001 66A- 811434-611-002-101 63A- 351
1 I I 1 1 1
11401-122-005-00 31C- 17 1422-940-008-00 70E- 20 11427-511-003-00 67B- 23 1427-922-230-001 66A- 11 11434-611-230-001 63A- 34 1
11401-906-005-00 71A- 7 1423-520-001-iO 67B- 33 11427-511-004-00 67B- 24 1427-923-200-001 66A- 1 11434-616-200-001 30B- 55 I
11402-511-600-00 67B- 43 1423-621-003-00 65A- 52 11427-511-005-00 67B- 28 1427-937-003-001 70E- 10 11434-621-200-001 65A- 51 1
11403-312-003-00 31C- 5 1423-621-201-00 65A- 31 11427-511-220-00 67B- 7 1427-937-004-001 70E- 11 11434-904-009-00 I 70E- 3 I
11403-621-031-00 64A- 18 1 65A- 38 11427-511-250-10 67B- 17 11427-937-009-001 70E- 17 11434-905-001-001 70E- 12 1
1 I 1 I I 1 1 1
I 64A- 24 I 1 71A- 21 11427-511-260-10 67B- 18 11427-937-019-10 70E- 25 11434-905-002-00 I 70E- 15 1
I 64A- 30 11425-621-004-00 I 65A- 53 11427-511-270-00 67B- 21 11427-941-002-00 70E- 8 11434-905-003-001 70E- 16 1
1 64A- 3211426-600-055-00 64B- 2111427-511-273-001 67B- 22 1427-941-003-10 70E- 911434-905-009-001 70E- 4 I
11404-312-005-00 31C- 13 11426-621-002-00 64B- 41 11427-511-280-001 67B- 26 1427-941-008-00 70E- 13 11434-905-011-001 70E- 6 1
11404-312-006-001 31C- 1011426-621-014-00 64B- 2311427-511-290-001 67B- 27 1427-941-016-001 70E- 1811435-122-002-001 30B- 471
1 1 I I I I 1 1 1
11407-600-052-001 65A- 1211426-621-033-00 64A- 3711427-511-300-001 67B- 3111427-941-019-001 70E- 2111435-312-270-001 31C- 61
1407-621-012-001 65A- 13 11426-621-035-00 64A- 5 11427-511-310-001 67B- 39 11427-941-021-001 70E- 22 11435-511-250-001 67B- 1 1
1415-312-500-00 31C- 811426-621-036-00 64A- 711427-511-320-001 67B- 811427-941-023-001 70E- 2311435-511-260-001 67B- 341
1415-312-600-00 31C- 9 11426-:621-038-00 64B- 36 11427-606-220-001 63A- 17 11427-941-024-001 70E- 24 11435-511-270-00 I 67B- 6 1
1419-621-015-00 64A- 1411426-621-040-00 64B- 2711427-611-001-001 63A- 3911427-943-004-101 70E- 511435-606-001-001 63A- 111

1 1 1 I 1 1 1
64A- 20 1426-621-041-00 64B- 2811427-611-202-001 63A- 21 1432-621-006-10 65A- 4611435-606-002-001 63A- 121
64A- 26 1426-621-043-00 64B- 29 11427-621-008-00 64A- 1 1432-621-012-00 64B- 48 11435-606-260-001 63A- 1 1

1419-621-016-00 64A- 15 1426-621-044-00 64B- 31 1427-621-011-00 64A- 34 1432-621-272-00 65A- 37 11435-606-270-001 63A- 2 I
64A- 21 11426-621-046-00 64B- 34 1427-621-012-00 63A- 6 1432-621-273-00 65A- 28 11435-611-001-001 63A- 32 1
64A- 27 11427-120-001-00 30B- 11 64A- 36 65A- 40 11435-611-241-001 63A- 22 1

I 1 I
1419-621-017-00 64A- 16 1427-120-002-00 30B- 13 11427-621-015-001 71A- 18 1 71A- 20 11435-616-230-001 30B- 56 1

64A- 22 1427-120-016-00 30B- 26 11427-621-025-00 65A- 22 1432-621-330-10 65A- 45 11435-621-003-00 65A- 23
64A- 28 1427-201-001-00 34D- 1 1427-621-026-00 65A- 34 1434-120-002-00 30B- 19 11435-621~220-00 65A- 25

11419-621-018-00 64A- 17 1427-201-002-40 34D- 2 1427-621-220-00 64A- 19 1434-120-003-00 30B- 20 11435-621-230-00 65A- 35
: 64A- 23 1427-201-003-00 34D- 3 1427-621-260-10 64B- 1 1434-120-004-10 30B- 17 11435-621-240-00 65A- 29

1

64A- 29 1427-201-004-00 34D- 10 1427-621-263-00 64B- 3 11434-120-005-001 30B- 18 11435-905-001-001 70E- 1 I
1421-122-003·'00 30B- 39 1427-201-005-00 340- 16 64B- 13 11434-120-200-101 30B- 1 11435-905-002-001 70E- 2 I
1421-502-002-CO 67B- 38 1427-201-006-00 340- 17 1427-621-264-001 64B- 4 1434-122-002-00 30B- 45 11435-905-015-001 70E- 14 I

71A- 3 1427-201-007-00 340- 24 1 64B- 14 1434-122-003-20 30B- 48 11444-514-290-001 67B- 19 1
1421-600-055-00 64A- 13 1427-201-008-00 340- 25 1427-621-267-001 64B- 10 1434-122-004-10 30B- 49 11444-621-242-001 64B- 2 1

I 1 1 I I
11421-600-057-00 64A- 25 1427-201-009-00 340- 32 1 64B- 20 11434-122-005-001 30B- 52 I 1 64B- 12 1
11421-611-004-00 63A- 36 1427-201-012-00 34D- 34 11427-621-310-10 64B- 11 11434-122-006-001 30B- 35 1 1 71A- 19 1
11421-621-036-00 65A- 32 1427-201-013-00 34D- 35 1427-621-320-00 64A- 38 1434-122-007-00 30B- 38 11444-621-251-001 64A- 41 I
11421-621-240-00 65A- 15 1427-201-014-00 340- 36 1427-621-322-00 64A- 39 1434-122-200-10 30B- 41 11488-247-250-001 71A- 2 1
11421-621-242-00 65A- 18 1427-201-015-00 34D- 37 1427-621-323-00 64A- 40 1434-122-230-10 30B- 32 11491-120-001-001 30B- 16 I
1 I I 1 1 I
11421-621-243-00 65A- 19 11427-201-016-001 340- 26 1427-623-004-001 65A- 24 11434-201-200-201 34D- 27 11491-120-210-00 I 30B- 24 1
11421-621-244-00 65A- 20 1 I 51A- 12 1427-623-200-001 64A- 31 11434-201-210-201 340- 28 11491-307-001-201 51A- 13 1
11421-621-245-001 65A- 2111427-201-018-101 34D- 3911427-623-202-001 64A- 3311434-312-001-001 31C- 2011491-307-201-001 51A- 16 I
11421-621-250-00 I 65A- 1 11427-201-019-00 I 340- 40 11427-904-004-101 70E- 7 11434-312-200-00 I 31C- 1 11505-621-224-001 64B- 22 1
11421-621-252-001 65A- 811427-306-003-001 51A- 311427-906-201-001 71A- 1711434-312-210-001 31C- 311509-611-241-001 63A- 27 I
I I I ! I I I J I I



**'" NUMERICAL INDEX *** P. X02

r---- 1 I i I I [ I I I I

I I I I I I I I I I I
1 PART CODE I REF. NO.1 PART CODE 1 REF. NO.1 PART CODE I REF. NO.1 PART CODE I REF. NO.1 PART CODE I REF. NO.1
I 1 I I I I I I 1 I I
I I I I 1 I I I I I I
11509-623-018-001 648- 37 IV201-260-602-001 63A- 23 IV300-260-005-001 648- 26 IV40I-I60-008-001 63A- 14 IV413-160-008-001 308- 50 I
11509-623-019-001 64B- 35 IV201-260-603-001 63A- 24 IV300-260-006-001 64A- 4 I I 63A- 19 IV413-160-010-001 30B- 59 I
11509-623-242-001 65A- 27 I V201-260-801-20 I 65A- 54 I I 64A- 11 I 63A- 42 I V413-160-012-00 I 66A- 14 I
I 1 65A- 30 1V201-260-801-50 1 30B- 5 I I 648- 7 I 64A- 43 I V500-152-001-801 3IC- 12 1
1 I 65A- 36 IV201-260-801-601 308- 33 I I 648- 17 I 65A- 55 I I 3IC- 15 I
1 I I I I 1 I I I I
11526-911-001-001 71A- 14 I I 63A- 7 I I 65A- 49 1 I 678- 42 IV500-152-002-00 308- 36 I
11572-622-001-001 63A- 281 1 63A- 41 1V300-260-008-001 308- 40 IV401-160-010-001 30B- 8IV500-152-502-00 678- 11 I
11579-306-001-00 I 51A- 1 1 1 64A- 42 1 I 63A- 10 1 1 308- 27 I V500-153-001-80 308- 46
11600-120-220-00 308- 25 I V201-260-802-00 I 63A- 13 1 I 63A- 16 1 1 308- 58 I 30B- 51
11600-306-002-00 51A- 2 1 I 63A- 18 1 1 64A- 44 1 I 34D- 8 I V500-154-002-50 67B- 29
1 I I I I I I 1
11600-514-001-00 67B- 37 IV201-260-802-501 308- 14 I I 67B- 41 I I 51A- 9 IV521-100-801-401 34D- 23 I
11600-514-002-00 678- 13 I I 30B- 42 I V300-260-010-00 I 31C- 23 I I 64B- 8 I V521-100-801-60 I 34D- 22 I
11600~514-003-00 I 678- 14 I V201-260-803-00 I 648- 47 V300-260-012-00 1 66A- 4 1 648- 18 I 34D- 42 I
11600-624-201-001 65A- 41 I 1 67B- 40 I 66A- 12 V401-160-012-001 30B- 4 1 51A- 10 I
11600-624-202-001 65A- 42 IV201-260-806-001 34D- 18 V301-260-008-001 64B- 39 I 308- 31 V530-240-803-601 31C- 4 I
I 1 I I I I I
12130-931-001-00 71A- 6 IV201-261-002-001 30B- 57 IV301-460-012-001 30B- 29 I 34D- 30 IV580-140-503-20 30B- 21 I
12130-931-210-00 71A- 9 IV201-261-003-501 31C- 22 IV302-260-008-001 308- 15 I 51A- 8 I 67B- 25 I
13506-301-260-00 64B- 40 I I 34D- 11 I I 30B- 43 I 51A- 22 IV600-110-620-80 51A- 18 I
13506-301-262-001648- 42 IV201-261-004-501 51A- 51 1 31C- 18 I 63A- 4IV600-110-630-60 51A- 17 I
13506-301-264-001 64B- 43 IV201-261-202-501 63A- 3 IV302-260-010-001 64B- 9 1 66A- 3 IV7Q4-140-022-001 3IC- 21
I I 1 I I I 1 1 I 1
13506-301-311-001648- 45 I I 67B- 31 I 64B- 19 1 66A- 13 IV704-140-025-001 34D- 33 I
13560-702-001-101 71A- 16 IV201-261-203-001 34D- 29 IV302-260-012-001 66A- 7 I 67B- 4 IV704-140-030-001 51A- 19 I
13614-261-220-001 65A- 14 IV201-261-205-001 51A- 4 1 1 678- 9 I 1 67B- 16 IV705-140-080-001 51A- 20 1
13650-262-202-00 I 65A- 39 I V201-261-205-50 I 66A- 2 I V303-200-008-00 I 64B- 50 1V401-160-016-00 I 64A- 35 I V740-120-350-80 I 308- 23 1
i 3652 - 26 1- 202- 00 1 65 A- 26 I V201 - 360 - 802-5 0 1 678 - 35 I V303 - 260 - 0 10 - 00 34 D- 12 I V40 1- 260- 004 - 00 1 648 - 33 I V763 - 400- 000 - 00 1 308 - 2 I
I 1 1 I 1 I I I
13737-154-002-00 63A- 40 IV201-361-203-00 51A- 21 IV303-260-012-00 34D- 31 IV401-260-005-001 648- 25 I 30B- 44 I
13737-172-009-00 65A- 47 I 678- 15 IV304-260-010-00 51A- 6 IV411-260-004-001 65A- 3 I 31C- 7 I
3750-412-003-00 71A- 15 I V203-261-202-00 30B- 3 I V304-260-012-00 I 51A- 7 I V411-260-005-00 65A- 6 I V920-550-801-00 71A- 10 I
7954-205-101-00 63A- 38 IV203-261-203-50 30B- 10 IV304-460-012-001 30B- 30 I 65A- 44 IV920-551-201-40 71A- 11 I
7955-201-026-001 51A- 11 IV210-260-601-60 648- 46 IV305-260-008-001 678- 36 IV411-260-006-00 63A- 25 IV920-551-301-701 71A- 12 I

I I I I I I I I
I V111-163-000-60 I 65A- 17 I V211-200-802-00 63A- 29 I V330-260-010-00 I 308- 7 I I 64A- 12 I V920-551-902-20 I 71A- 13 I
IV111-164-000-60164A- 6IV211-260-801-60 64B- 38 IV363-260-008-001 63A- 30 IV411-260-008-001 3IC- 11 IV936-150-015-001 71A- 8 I
IVI11-164-000-80165A- 4IV211-260-802-00 30B- 28 IV401-160-003-001 65A- 16 I 31C- 14 IW201-261-205-501 66A- 6 I
I VI11-165-000-80 1 65A- 7 I V211-260-802-50 I 34D- 41 I V401-160-004-00 I 65A- 2 I 34D- 21 I I I
IV111-165-001-501 65A- 11 IV211-360-803-501 34D- 19 IV401-160-005-001 65A- 5 1 63A- 9 I I 1
I I I I I I I 1 1
I V113-163-003-00 648- 24 V211-560-802-50 I 34D 38 I V401-160-006-00 I 63A- 26 1 I 63A- 15 I 1
VI13-164-001-60 64B~ 30 V240-261-003-801 63A- 33 1 I 64A- 3 1 1 63A- 20 1 1
VI20-265-003-00 65A- 43 V251-261-202-5C I 34D- 6 64A- 10 I 63A- 43 I
V195-104-020-40 I 648- 44 V252-261-003-00 I 34D- 4 648- 6 I 648- 49 I
V200-260-60 1-20 I 64A- 2 V252-261-003-50 I 34D- 5 648- 16 V411-260-010-00 I 308- 9 I

I I 1 I 1 I
I 65A- 48 I V252-261-004-00 I 34D- 13 65A- 50 I I 34D- 9 I I

V200-260-601-601 648- 5 IV252-261-005-501 34D- 14 V401-160-008-00 30B- 6 IV411-260-012-001 63A- 5 I I
I 64B- 15 I V252-261-202-50 1 34D- 7 I 1 30B- 34 I I 67B- 5 1 I

V200-260-601-80164A- 8 IV252-261-204-501 34D- 15 I I 34D- 20 IV411-260-016-001 67B- 30 I I I
V200-260-602-50 I 64A- 9 I V300-260-004-00 I 64B- 32 I I 63A- 8 I V413-160-006-00 I 30B- 37 I I I

) I [ I [ I I 1 I I



*** ALPHABETICAL INDEX *** P. YO 1

[ (I I I 1 I I I

I I I I I I I I I
I DESCRIPTION I REF. NO. I DESCRIPTION I REF. NO. I DESCRIPTION I REF. NO. I DESCRIPTION I REF. NO. I
I I I I I I I I I
I I I I I I I I I
I BAG, TOOL I 71A- 16 I BOLT/M8X30 I 67B- 40 I FUNNEL I 7IA- 17 I LENS I 64B- 3 I
I BAND,W1RE/250 I 65A- 33 I BOLT/M8X60 I 34D- 18 I FUSE/IDA I 65A- 37 I I 64B- 13 I
I BASE, FLASHER I 64A- 7 I BOOT I 30B- 52 I FUSE/15 I 65A- 31 I I 64B- 29 I

BEARING,CLUTCH RS I 30B- 16 I BOSS,SPLINE I 30B- 20 I I 65A- 38 I I 64B- 42 I
BEARING. RB/6208 I 51A- 18 I BOX. FUSE I 65A- 27 I I 71A- 21 I LEVER I 65A- 10 I
BEARING,RB/6306 51A- 17 I 65A- 30 I FUSE/5 I 65A- 28 I LEVER,SWITCH I 65A- 20 I
BOLT, REAMER/M8 30B- 26 I 65A- 36 I I 65A- 40 I LIGHT, NO. PLATE ASSY I 64B- 27 I
BOLT.S/M6X16 64B- 46 I BRACKET COMP 30B- 32 I I 71A- 20 I LINK, FUSIBLE I 65A- 26 I
BOLT,S/M8X16 64B- 38 I BRACKET.2P/LH {OMP 34D- 27 I GASKET I 64A- 16 I LINK,LOWER COMPI 67B- 1 I
BOLT.S/M8X20 I 63A- 29 I BRACKET.2P/RH COMPI 34D- 28 I I 64A- 22 I LINK,TOP/LH COMPI 67B- 17 I
BOLT,S/M8X25 I 34D- 41 I BRACKET.LINK COMPI 67B- 2 I I 64A- 28 I LINK,TOP/RH COMPI 67B- 18 I
BOLT, SEMS/M8X20 I 30B- 28 I BRACKET. SEAT COMP I 63A- 34 I I 64B- 43 I MARK, 4WD I 70E- 6 I
BOLT,SEMS/M8X25 7T I 34D- 38 I BULB I 64B- 28 GASKET,BASS I 64B- 34 I MARK,CAP I 70E- 19 I
BOLT,SET/154 I 66A- 11 I BULB/12V 20W I 64B- 2 GASKET,LENS I 64B- 23 I MARK,DIFF-LOCK I 70E- 17 I
BOLT,W SEMS/M8X35 I 34D- 19 I I 64B- 12 I 64B- 31 I MARK,DRIVE CAUTION I 70E- 10 I

I BOLT/M10X20 I 30B- 57 I I 71A- 19 GEAR,WHEEL/58 I 51A- 14 I MARK,DRIVE/E I 70E- 11 I
I BOLT/M10X35 I 31C- 22 I BULB/12V 23/8W I 64B- 22 GROMMET I 63A- 6 I MARK.F.SHIFT I 70E- 5 I

34D- 11 BULB/12V 25/25 71A- 18 I 64A- 36 I MARK,FUEL I 70E- 18 I
BOLT/M10X38 63A- 33 BULB/12V 3W 64A- 18 GUN.GREASE I 71A- 14 I MARK,HST OILNUMBER/EI 70E- 14 I
BOLT/M10X45 51A- 5 64A- 24 HANDLE.ADJ I 67B- 24 I MARK,HYD LEVER I 70E- 13 I
BOLT/M10X55 34D- 14 64A- 30 HARNESS I 64B- 35 I MARK,HYDRAULIC ADJ 70E- 15 I
BOLT/M12X20 30B- 3 64A- 32 HARNESS NO.11 ASSYI 65A- 25 I MARK,KEY SWITCH 70E- 20 I
BOLT/M12X25 63A- 3 BULB/12V23W 64B- 41 HARNESS,EARTH I 64B- 37 I MARK,LOCK 70E- 16 I

67B- 3 BULB/12V25/25W 64A- 41 I HARNESS,FLASHER I 65A- 23 I MARK.OIL 70E- 4 I
BOLT/M12X30 34D- 29 BUSH/25X34X48 34D- 32 I HARNESS. REAR ASSYI 65A- 35 I MARK,PANEL E.F 70E- 12 I

51A- 21 CABLE,METER 65A- 52 I HARNESS,SOCKET I 65A- 42 I MARK.PTO SHIFT 70E- 9 I
67B- 15 CAP,BLANK/M10 30B- 13 I HARNESS, SWITCH ASSYI 65A- 29 I MARK, RADIATOR A 70E- 23 I

BOLT/M12X35 30B- 10 CAP,BLANK/M12 34D- 26 I HARNESS,WIRE N05 I 65A- 22 I MARK, RADIATOR B 70E- 24 I
BOLT/M12X45 34D- 15 51A- 12 HITCH.TRAILLER [71A- 1 I MARK,SIDE/LH 70E- 1 I
BOLT/M12X50 51A- 4 CAP.OIL/30 63A- 38 HOLDER I 64A- 17 MARK.SIDE/RH 70E- 2 I
BOLT/M12X55 66A- 2 CAP/42 30B- 11 64A- 23 MARK. STARTER A 70E- 21

66A- 6 CAP/M8 63A- 35 64A- 29 MARK, STARTER B 70E- 22
BOLT/M5X30 65A- 43 CASE,F T-MISSION 34D- 1 HORN 64A- 1 MARK.SUB CHANGE 70E- 8
BOLT/M6X12 64A- 2 CASE.REAR MISSION 34D- 2 HOUSING,AXLE REAR/LH 51A- 1 I MARK, THROTTLE I 70E- 7

65A- 48 CHAIN,CHECK/148 COMP 67B- 6 HOUSING,AXLE/REAR RH 51A- 2 I METAL.DIFF-CASE/LH I 34D- 34
BOLT/M6X.16 64B- 5 CHAIN,CHECK/RH 67B- 7 HOUSING,CLUTCH COMP 30B- 1 I METAL,DIFF-CASE/RH I 34D- 35

64B- 15 CHAIN, LW LINK 67B- 39 HUB/22X40X37 COMP 67B- 34 I METAL, INPUT I 34D- 16 I
BOLT/M6X18 64A- 8 CLAMP. HARNESS 31C- 20 KEY 65A- 13 I METAL,PTO SHAFT I 34D- 39 I
BOLT/M6X20 63A- 23 64B- 36 LABEL, CAUTION 70E- 25 I METER,SPEED ASSYI 65A- 51 I

I BOLT/M6X25 64A- 9 I 65A- 32 I LABEL. CONTROL 70E- 3 I NIPPLE.GREASE/l/8 I 30B- 2 I
I BOLT /M6X30 I 63A- 24 I 65A- 53 I LAMP, HEAD ASSY I 64A- 38 I I 30B- 44 I

BOLT/M8X12 I 65A- 54 CLAMP,HARNESS/150 I 65A- 34 I LAMP, PILOT ASSYI 64A- 31 I I 31C- 7 I
BOLT/M8X15 I 30B- 5 CLAMP.MAIN HARNESS I 65A- 47 I LAMP,PILOT A ASSYI 64A- 13 I NUT 64B- 45 I
BOLT/M8X16 I 30B- 33 CLUTCH ASSYI 30B- 24 I LAMP.PILOT B ASSY 64A- 19 I 65A- 19 I

I 63A- 7 CLUTCH,DISK/184 COMPI 30B- 25 I LAMP,PILOT C ASSY 64A- 25 I NUT,LH THREAD/M8 31C- 17 I
I I 63A- 41 CUSHION/RUBBER' I 63A- 36 I LAMP.TAIL ASSY 64B- 21 I NUT,LOCK 65A- 46 I
I I 64A- 42 DIODE/3.0A I 65A- 39 I LAMP,WINKER ASSY 64B- 11 I NUT.LOCK/16 67B- 26 I
I BOLT/M8X20 I 63A- 13 I FENDER/LH COMPI 63A- 1 I LAMP.WINKER/LH ASSY 64B- 1 I NUT.LOCK/M8 63A- 30 I
I I 63A- 18 I FENDER/RH COMPI 63A- 2 I LAMP, WORKING ASSY 64B- 40 I NUT,RING I 65A- 9 I
I BOLT/M8X25 I 30B- 14 I FLASHER UNIT I 64A- 5 I LENS 64A- 14 I NUT, TOP LINK LOCK I 678- 43 I
I I 30B- 42 I FORK I 67B- 22 I 64A- 20 I NUT /M10 I 30B- 7 I
I I 67B- 35 I FORK, BRACKET I 67B- 31 I I 64A- 26 I I 3IC- 23 I
I BOLT /M8X30 I 64B- 47 I FORK, RELEASE I 30B- 47 I I 64A- 33 I I 34D- 12 I
I I! I I !! ! I



*** ALPHABETICAL INDEX *** P. Y03

I I I [I I I I I

I I I I I I I I I
I DESCRIPTION I REF. NO. I DESCRIPTION I REF. NO. I DESCRIPTION I REF. NO. I DESCRIPTION I REF. NO. I
I I I I I I I I I
I I I I I I I I I
I WASHER/MI0 I 34D- 9 I I I I I I I

WASHER/MI2 I 67B- 5 I I I I I I I
WASHER/MI6 I 67B- 30 I I I I I I I
WASHER/M6 I 63A- 25 I I I I I

I 64A- 12 I I I I I
I WEIGHT, BALANCE I 66A- 5 I I I I
I WEIGHT,F. WHEEL SET I 66A- 1 I I I
I WEIGHT, R. WHEEL SET I 66A- 8 I I I
I WEIGHT,R.WHEEL/19KGSI 66A- 10 I I I
I WEIGHT,R.WHEEL/22KGSI 66A- 9 I I I I
I WIRE HARNESS NO 9 I 65A- 24 I I I I I

WIRE/l.OXI00 I 30B- 22 I I I I I
WIRE/l.0X250 30B- 53 I I I I
WIRE/l.0X70 30B- 54 I I I I
WRENCH, SOCKET/17XI9 71A- 7 I I I I I
YOKE/LH 3IC- 8 I I I I I
YOKE/RH 3IC- 9 I I I I I

I I I I I I
I I I I I
I I I I I I
I I I I I I
I I I I I I
I I I I I I
I I I I I I
I I I I I I
I I I I I
I I I I I
I I I I I
I I I I I
I I I I I I
I I I I I I
I I I I I I
I I I I I I I
I I I I I
I I I I I

I I I
I I I
I I I
I I I

I I I I I
I I I I I I

I I I I I I I I
I I I I I I I I
I I I I I I I I

I I I I
I I I I
I I I I

I I I I I
I I I I I I I I
I I I I I I I I
I I I I I I I I
I I I I I I I I I
I I I I I I I I I
1 r! (I !! I I



*** ALPHABETICAL INDEX *** P. Y02

i-----------,------,------------,--------,------------,-------,-----------,-------,
I I I I I I I I I
I DESCRIPTION I REF. NO. I DESCRIPTION I REF. NO. I DESCRIPTION I REF. NO. I DESCRIPTION I REF. NO. I
I I I I I I I I I
I I I I I I I I I
I NUT/MID I 51A- 6 I PIN,SPLIT/3XI8 I 30B- 51 I SEAL,OIL/SC20358 I 30B- 23 I WASHER,PL/M5 I 65A- 6 I
I I 64B- 9 I PIN,SPLIT/4X25 [67B- 29 [ SEAT.A I 63A- 27 [ I 65A- 44 [
I I 64B- 19 I PIN,SPRING/5X32 W I 30B- 21 I SEAT,B I 63A- 21 I WASHER.PL/M6 I 30B- 37 I
I NUT /M12 [ 30B- 29 I I 67B- 25 [ [ 63A- 22 [ WASHER, PUM8 I 30B- 50 I
I I 30B- 30 I PIN.ST B/8X14 I 34D- 23 I SHACKLE I 67B- 12 I I 3IC- 11 I
I I 34D- 31 [ PIN, ST B/8X16 34D- 22 I SHAFT, BRAKE I 3IC- 1 I I 31C- 14 I
I [ 51A- 7 [ 34D- 42 [ SHAFT, INPUT 30B- 19 I I 34D- 21 I
I I 66A- 4 51A- 10 I SHAFT, WHEEL 51A- 13 [ I 63A- 9 I
[ [ 66A- 7 PIN. TOP LINK 67B- 20 [ SHIM,DIFF-CASE A 34D- 36 [ I 63A- 15 I
I I 66A- 12 PIN, YOKE 30B- 45 I SHIM,DIFF-CASE B 34D- 37 I I 63A- 20 I
I I 67B- 9 PIN, YOKE A 31C- 10 I SLEEVE [ 30B- 17 I I 63A- 43 I
I NUT/M4 I 64B- 32 PIN, YOKE B I 31C- 13 I SOCKET I 64A- 39 I I 64B- 49 I
I NUT/M5 I 64B- 26 PIN/I0X32 I 67B- 10 SPANNER,BOX/17 [71A- 6 [ WASHER,SEAL/16 I 34D- 25 I
I NUT/M6 I 64A- 4 PIN/16X44 [ 67B- 28 SPANNER/12XI4 I 71A- 11 I WASHER,SP/MI0 I 30B- 8 I
I I 64A- 11 PIN/16X63 I 67B- 33 SPANNER/13X17 [71A- 12 I I 30B- 27 I
I [ 64B- 7 I PIN/19X214 [ 71A- 4 SPANNER/19X22 I 71A- 13 I I 30B- 58 I
I [ 64B- 17 [ PIN/22X384 [ 67B- 37 SPANNER/8XI0 I 71A- 10 I I 34D- 8 I
I I 65A- 49 [ PIN/8X36 [ 31C- 4 SPRING, PARKING BRAKE[ 31C- 5 I I 51A- 9 I
I NUT/M8 [ 30B- 15 [ PIPE/123 [ 51A- 15 I SPRING,TENSION [30B- 49 I I 64B- 8 I
I I 30B- 40 PLATE,L/38XI16/LH [ 67B- 13 [SPRING,TORQUE/20 I 31C- 21 I 1 64B- 18 I
I I 30B- 43 PLATE,L/38XI16/RH I 67B- 14 I SPRING/HCI09 I 63A- 32 I WASHER,SP/MI2 I 30B- 4 I
I I 3IC- 18 PLIERS/GI50 I 71A- 8 I SPRING/HC50 [ 30B- 18 I I 30B- 31 I
[ I 63A- 10 PLUG, DRAIN [ 30B- 12 [ STAY,FENDER/LH I 63A- 11 I 1 34D- 30 I
I I 63A- 16 [ 34D- 24 [ STAY,FENDER/RH I 63A- 12 I I 51A- 8 I
[ [ 64A- 44 PLUG, DRAIN (1/4) 51A- 11 STAY,NUMBER LAMP [63A- 28 [ I 51A- 22 I
I I 64B- 39 PLUG/7P 65A- 41 STEP/LH I 30B- 55 I I' 63A- 4 I
I I 64B- 50 REST, ARM 63A- 17 STEP /RH COMP 30B- 56 I I 66A- 3 I
I 67B- 36 RING,SNAP/22 C 31C- 2 STOPPER. PARKING 31C- 19 [ I 66A- 13 I
[ 67B- 41 RING,SNAP/25 C 34D- 33 STUD,SEAL/MI2X25 34D- 6 [ I 67B- 4 I
[ OILER 71A- 15 RING. SNAP/30 C 51A- 19 STUD/MI0X30 34D- 4 I 1 67B- 16 I
[ PACKING 65A- 18 RING,SNAP/80 C 51A- 20 I STUD/MI0X35 [ 34D- 5 [ WASHER,SP/MI6 I 64A- 35 I
I PACKING,INPUT METAL 34D- 17 ROD.BRAKE 1 3IC- 16 I STUD/MI0X40 I 34D- 13 I WASHER,SP/M3 I 65A- 16 I
I PACKING,METAL I 34D- 40 ROD, CLUTCH (A) I 30B- 38 I STUD/MI2X25 I 34D- 7 I WASHER,SP/M4 I 64B- 33 I
I PACKING.R T-MISSION I 34D- 3 [ ROD, CLUTCH (B) 30B- 48 SWITCH,HORN ASSYI 65A- 14 I I 65A- 2 I
I PACKING, REAR AXLE I 51A- 3 [ ROD, CUT-OFF 30B- 35 SWITCH, KEY I 65A- 12 I WASHER,SP/M5 I 64B- 25 I
I PACKING/4X5X6 I 64B- 10 ROD,LIFT 67B- 27 SWITCH, LEVER ASSY[ 65A- 15 I I 65A- 5 I
[ I 64B- 20 ROD,LIFT/LH 67B- 21 SWITCH, PARKING I 64A- 37 I WASHER,SP/M6 I 63A- 26 I
[ PACKING/RUBBER [63A- 39 RUBBER I 64A- 40 SWITCH,SAFETY [64A- 34 I I 64A- 3 I
[ PEDAL,BRAKE/LH I 31C- 3 RUBBER,BUFFER I 64B- 48 SWITCH, STARTER I 65A- 1 I [ 64A- 10 I
I PEDAL,BRAKE/RH COMPI 31C- 6 I SCREW I 67B- 23 SWITCH,STOP LIGHT I 65A- 45 I I 64B- 6 I
[PEDAL,CLUTCH COMPI 30B- 41 I SCREW,TAP TIGHT 65A- 21 TURNBUCKLE I 30B- 39 I 1 64B- 16 I

PIN ASSY 71A- 2 SCREW,TAPPING 64B- 4 TURNBUCKLE COMPI 67B- 19 I 65A- 50 I
PIN. HAIR 63A- 37 64B- 14 TURNBUCKLE/12 COMP [ 67B- 8 WASHER. SP/M8 I 30B- 6 I

67B- 32 SCREW/4X20 64B- 44 WASHER I 63A- 31 I 30B- 34 I
71 A- 5 SCREW/ M3X0 . 5X30 64B-2 4 I 64A-I 5 I 34D- 20 I

PIN,LINK 678- 38 I SCREW/M3X6 [ 65A- 17 I 64A- 21 I I 63A- 8 [
71A- 3 I SCREW/M4XO.7XI6 [64B- 30 [ I 64A- 27 [ I 63A- 14 [

I PIN,SEAT SET 63A- 40 I SCREW/M4XO.7X8 I 65A- 4 I I 65A- 8 I I 63A- 19 I
I PIN,SPLIT/2.5X20 67B- 11 I SCREW/M4X6 I 64A- 6 [ WASHER /M12 I 63A- 5 I I 63A- 42 I
I PIN,SPLIT/2XI8 31C- 12 [SCREW/M5XO.8XI5 I 65A- 11 I WASHER,LOCK I 34D- 10 [ I 64A- 43 [
[ I 31C- 15 I SCREW/M5XO.8X8 I 65A- 7 [ WASHER,PL/MI0 [30B- 59 I I 65A- 55 [
[ PIN,SPLIT/2X20 I 30B- 36 I SCREWDRIVER ASSY[ 71A- 9 [ -IYASHER,PL/MI2 I 66A- 14 I I 67B- 42 I
I PIN.SPLIT/3XI8 I 30B- 46 [SEAL.OIL/QLF488011.51 51A- 16 I WASHER,PL/M4 I 65A- 3 I WASHER/MID I 30B- 9 [
I I! I! ! I I I










